Report No.: 2470952R-RFUSV03S-A

> DEKRA

Appendix A. Test Result of Maximum Conducted Output Power

e Ene 26dB | ChainA | ChainB | Duty Total Output Power Limit
Modulation (|\C}|HZ) Y |Bandwidth| Power | Power | factor | Power dBm+10log| Result
(MHz) | (dBm) | (dBm) | (dB) | (dBm) | (dBm) (BW)
5220 - 2252 | 23.12 - 25.84 30 - Pass
802.11a
5745 - 19.68 | 20.16 - 22.94 30 - Pass
802.11ax 5220 - 23.24 23.72 - 26.50 30 - Pass
(20 MHz) 5825 - 19.25 | 19.92 - 22,61 30 - Pass
802.11ax 5230 21.16 | 21.54 - 24.36 30 - Pass
(40MHz) | 5755 2175 | 2215 | -~ | 24.96 30 - Pass
802.11ax 5210 - 11.02 | 11.27 - 14.16 30 - Pass
(80MHz) | 5775 - 16.90 | 17.05 - 19.99 30 - Pass

Note: Total Power (dBm) = 10LOG (Chain A Power (mW)+Chain B Power (mW))+Duty factor.
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Report No.

: 2470952R-RFUSV03S-A

D DEKRA

Appendix B. Test Result of Transmitter Radiated Spurious Emission

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode :TX_a_5220MHz

TEST BY  :Peter

Level (dBuVim) Date: 2024.09-13

Site :HY-CB@1
Condition :3m  ,VERTICAL
Mode :TX_a_5220MHz
TEST BY  :Peter

Level (dBuVim) Date: 2024-09-13

and not show in test report.

87.5| 87.5
FCC_15.407_PK. FCC_15.407_PK
75.0| = = 75.0| = =t
[ 1 L] 1
525 625
FCC_15.407_AV 3 FCC_15.407 AV
500 1 500 1
37.5| 37.5|
25.0| 25.0|
125| 12.5|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 6600. 24400. 32200. 40000
Frequency (MH2) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuv/m  dBuV/m a8 dsuv d8/m Mz @Buv/m  dBuV/m @ dBuv a8/m
1 leate.0ce  46.66  68.22  -21.62  55.97  -9.37  Peak 1 lease.eee  47.12  68.22  -21.1  56.439  -9.37  Peak
> 15660.000  53.37  74.80  -20.63  54.55  -1.19  Peak 2 15660.808  41.14  54.88  -12.86  42.33  -1.19  Aversge
3 15668.088  55.35  74.88  -18.65  56.54  -1.19  Peak
Note:
1. Level = Read Level + Factor Note:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit = Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
Site :HY-CBOL Site :Hy-CBe1
Condition :3m ,HORIZONTAL Condition :3m  ,VERTICAL
Mode 1TX_a_S745MHz Mode 1TX_a_5745MHz
TEST BY  :Peter TEST BY  :Peter
Level (dBuVim) Date: 2024.09.05 1 ggLevel (dBuVim) Date: 2024-09-05
075 87,5
75.0] FCC_15.407_PK. 75.0|
i T
62.5| 62.5|
FCC_15.407_AV. FCC_15.407_AV.
500 4 50.0) 1
37.5| 37.5
250 250
12.5| 12.5|
1000 8800. 16600. 24400. 32200. 40000 1000 8800. 6600. 24400. 32200. 40000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level
MHz dBuV/m  dBuV/m a8 dBuv dB/m Mz dBuV/m  dBuV/m a8 dBuv d8/m
1 114%0.000  46.72  74.00  -27.28  53.82  -7.10  Peak 1 114%.000  46.55  74.00  -27.45  53.65  -7.10  Peak
2 17235.00e  60.86  68.22  -7.36  61.38  -0.53  Peak 2 17235.00  63.15  68.22  -5.87  63.68  -8.53  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2470952R-RFUSV03S-A

D DEKRA

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode :TX_ax28_5226MHz

TEST BY  :Peter

Level (dBuVim) Date: 2024.09-13

87.5
750 FCC_15.407_PK
L L Y ) S S I |
625
FCC_15.407_AV.
50.0 -
375
250
125
1000 2800. 6600. 24400. 32200. 40000
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB/m
1 10448.000 45.88  68.22  -23.22 54.37 -9.37  Peak

Note:
1. Level = Read Level #+ Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB@1
Condition :3m  ,VERTICAL
Mode :TX_ax20_5220MHz

TEST BY  :Peter

Level (dBuVim) Date: 2024-09-13

FCC_15.407_PK

e e

FCC_15.407_AV

50.0) 1

37.5|

25.0

125

1000 8800. 6600. 24400. 32200. 40000

Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV aB/m

1 10440.600 46.82  68.22  -21.40 56.19 -9.37  Peak

2 15660.600 4311 54.00  -10.89 44.30 -1.19  Average
3 15660.600 60.24  74.80  -13.76 61.43 -1.19  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO1L
Condition :3m  ,HORIZONTAL
Mode 1TX_ax20_5825MHz

TEST BY  :Peter

Level (dBuVim) Date: 2024-09-13

87.5|
750 FCC_15.407_PK.
L 1 N ) S N I | B
625|
FCC_15.407_AV
500 1
375|
250
125|
1000 8800, 16600. 24400, 32200, 40000
Frequency (MHz)
Mo. Frequency  Level  Limit Qver Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB/m
1 11650.000 46.25 74.00 -27.75 53.43 -7.18 Peak
2 17475.000 52.49 68.22 -15.73 52.7@ -0.21 Peak
Note:

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

1.
2.
3
2

Site :HY-CBe1
Condition :3m  ,VERTICAL
Mode :TX_ax20_5825MHz

TEST BY  :Peter

Level (dBuV/m) Date: 2024-09-13

87.5
7501 FCC_15.407_PK
mwrr_nam e e
62.5 2
FCC_15.407_AV
50.0) 1
3.5
25.0)
12.5
1000 8800 16600. 24400 32200 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 11650.000 46.70 74.00 -27.30 53.88 -7.18 Peak
2 17475.000 61.50 68.22 -6.72 61.71 -0.21 Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2470952R-RFUSV03S-A

D DEKRA

Site :HY-CBO1
Condition :3m ,HORIZONTAL
Mode :TX_axd@_5238MHz

TEST BY  :Peter

Level (dBuVim) Date: 2024.09-13

87.5
750 FCC_15.407_PK
L L Y ) S S I |
625
FCC_15.407_AV.
50.0 1
375
250
125
1000 2800. 6600. 24400. 32200. 40000
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB/m
1 10460.000 46.63  68.22  -21.59 55.98 -9.35  Peak

Note:
1. Level = Read Level #+ Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB@1
Condition :3m  ,VERTICAL
Mode :TX_ax40_5238MHz

TEST BY  :Peter

Level (dBuVim) Date: 2024-09-13

FCC_15.407_PK

Bt g I S It R

FCC_15407_AV.

50.0) 1
37.5|

25.0

125

1000 8800. 6600. 24400. 32200. 40000

Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV aB/m

1 10460.000 45.93  68.22  -22.29 55.28 -9.35  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO1L
Condition :3m  ,HORIZONTAL
Mode +TX_ax4@_5755MHz

TEST BY  :Peter

Level (dBuVim) Date: 2024-09-13

87.5
750 FCC_15.407_PK
UL g 1 Y ) S I | B
62.5
2 FCC_15.407_AV.
500 1
375
250
125
1000 8800. 16600. 24400. 32200. 40000
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB/m
1 1151e.000 46.30 74.00 -27.70 -7.11 Peak
2 17265.000 55.09 68.22 -13.13 -0.49 Peak
Note:

Level = Read Level + Factor

Factor = Antenna Factor + Cable Loss - Preamp Factor

. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Pwn e

Site :HY-CBe1
Condition :3m  ,VERTICAL
Mode :TX_ax40_5755MHz

TEST BY  :Peter

Level (dBuV/m) Date: 2024-09-13

7.5
754 FCC_15.407_PK
LLL LW I S N I B B
62.5
FCC_15.407_AV.
50.0 1
375
25.0
125
1000 8800 16600. 24400 32200 40000
Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1 11510.000 48.29 74.00 -25.71 55.40 -7.11 Peak
2 17265.000 64.04 68.22 -4.18 64.53 -8.49 Peak
lNote:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2470952R-RFUSV03S-A

D DEKRA

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode :TX_ax88_5216MHz

TEST BY  :Peter

Level (dBuVim) Date: 2024.09-13

87.5]
750 FCC_15.407_PK.
L L Y ) S S I |
625
FCC_15.407_AV.
50.0 4
37.5]
25.0]
125
1000 8800. 6600. 24400. 32200. 40000
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB/m
1 10420.000 45.26  68.22  -22.96 54.64 -9.38  Peak

Note:
1. Level = Read Level #+ Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB@1
Condition :3m  ,VERTICAL
Mode :TX_ax80_5218MHz

TEST BY  :Peter

Level (dBuVim) Date: 2024-09-13

87.5
759 FCC_15.407_PK

e e
62.5

FCC_15.407_AV.

50.0 1
3.5
250
125

1000 8800. 6600, 24400 32200 40000

Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv d8/m

1 10420.000 46.48  68.22  -21.74 55.86 -9.38  Peak
lNote:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO1L
Condition :3m  ,HORIZONTAL
Mode +TX_ax80_5775MHz

TEST BY  :Peter

Level (dBuVim) Date: 2024-09-05

87.5|
750 FCC_15.407_PK.
L 1 N ) S N I | B
625|
FCC_15.407_AV
500 1
375|
250
125|
1000 8800, 16600. 24400, 32200, 40000
Frequency (MHz)
Mo. Frequency  Level  Limit Qver Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuv dB/m
1 11550.000 47.12 74.00 -26.88 54.26 -7.14 Peak

Note:

1. Level = Read Level #+ Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBe1
Condition :3m  ,VERTICAL
Mode :TX_ax80_5775MHz

TEST BY  :Peter

Level (dBuV/m) Date: 2024.09-05

87.5|
750 FCC_15.407_PK
LLL LW I S I B B
62.5|
FCC_15.407_AV
50.0) 4
37.5|
25.0)
12.5|
1000 8800 16600. 24400, 32200 40000
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m dBuV/m dB dBuV dB/m
1  11550.000 45.68 74.00 -28.32 52.82 -7.14 Peak
2 17325.000 53.47 68.22 -14.75 53.93 -8.46 Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2470952R-RFUSV03S-A

> DEKRA

Adapter_DCT36W12030022-D2

Site :HY-CBel
Condition :3m  ,HORIZONTAL
Mode :TX_ax80_5775MHz

TEST BY  :Peter

Site :HY-CBO1
Condition :3m  ,VERTICAL
Mode :TX_ax80_5775MHz

TEST BY  :Peter

very low against the limit.

Level (dBuVim) Date: 2024-09-11 Level (dBuV/m) Date: 2024-09-11
7838 784
67.5 67.5|
56.3| FCCCLASS-B 56.3| FCCCLASSB
45.0) 45.0 —
6
338 334 3458
1 2., 5 2
22.5 225
11.3| 11.3]
30 224, 418 612, 806. 1000 30 224. 418, 612. 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  level  Limit Over Read  Factor  Remark
Line  Limit  Level line  Limit  Level
Mz dBuv/m  dBuV/m a8 dBuv a8/m Mz aBUV/m  dBuV/m a8 aBuv dB/m
1 148.589  30.37 43.58  -13.13 5466 -24.29 QP 1 44.52  37.77 48.08  -2.23  61.42  -23.65 QP
2 256.199  36.12  46.80  -15.88  54.94  -24.82 (P 2 256.19¢  28.72  46.08  -17.28  53.54  -24.82 QP
3 281239 27.18  46.00  -18.98  50.51  -23.41 QP 3 37144 31.76  46.00  -14.24  52.83  -21.87 QP
4 320,030 25.85  46.00  -20.15  48.18  -22.33 QP 4 4a5.160  31.22  46.e0  -14.78  50.12  -18.90 QP
5 559.620  38.11  46.88  -15.89  46.82  -16.7L QP 5 slo.85e  32.97 46.08  -13.3  50.51  -17.54 QP
6  668.260  34.84 46.08  -11.16  49.43  -14.59 QP 6  559.626  33.64 46.08  -12.36  50.35  -16.71 QP
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Linit = Level - Limit Line
4. The emission under 3@MHz was not included since the emission levels are 4. The emission under 30MHz was not included since the emission levels are
very low against the limit. very low against the limit.
Site :HY-CBL Site :HY-CBOL
Condition :3m ,HORIZONTAL Condition :3m  ,VERTICAL
Mode :TX_ax80_5775MHz Mode :TX_ax88_5775MHz
TEST BY  :Peter TEST BY  :Peter
Level (dBuVim) Date: 2024-09-41 Level (dBuVim) Date: 2024.09-11
78.8| 78.8|
67.5 67.5
56.3 FCC/CLASS-B 56.9 FCC CLASS
45.0| 45.0]
T 5 J— 5
33.8] 1 23 5 33.8) 2 3 4 s
225 i 225
1.3 13
30 224. 418, 612, 806 1000 30 224. 18, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Llevel  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m a8 dBuv dB/m MHz dBuV/m  dBuV/m d8 dBuv dB/m
1 141.559  30.45  43.50  -13.05 54,64 -24.19 QP 1 57.160  36.48  40.00  -3.52  60.38  -23.90 QP
2 2%8.19  28.71 46.88  -17.29  53.53  -24.82 QP 2 218.426  30.54  43.5  -12.96  56.98  -26.44 QP
3 282.280  29.39 46.08  -16.61  52.76  -23.37 QP 3 371440 30.75 46.08  -15.25  51.82  -21.87 QP
4 445.168  22.98  46.8  -23.02  41.88  -18.98 QP 4 445160  31.95 46.60  -14.84  50.86  -18.99 QP
5 559.620  29.69  46.80  -16.31  46.40  -16.71 QP 5 559.626  33.83 46.08  -12.97  49.74 -16.71 QP
6  668.260  34.98  46.00  -11.02  49.57  -14.59 QP 6  668.266  38.57 46.09  -7.43  53.16  -14.59 QP
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Linmit = Level - Limit Line 3. Over Linit = Level - Limit Line
4. The emission under 38MHz was not included since the emission levels are 4. The emission under 30MHz was not included since the emission levels are

very low against the limit.
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Report No.: 2470952R-RFUSV03S-A
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Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode :TX_a_5220MHz

TEST BY  :(Caster

13oLevel dBuvim) Date: 2024-00-12
138
2
7.5
81.3
65.0
FCC_15.407_AV.
4838 3
325
163
5000 5060. 5120. 5180. 5240 5300
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB/m
1 5147.960 41.14 5480 -12.86 26.74 14.48  Average

2 5223.208 101.96  ------

- 87.46 14.58 Average

Note:
Level

-

Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB@1
Condition :3m  ,HORIZONTAL
Mode :TX_a_5220MHz

TEST BY  :Caster

Level (dBuVim) Date: 2024-09-12

13

FCC_15.407_PK

65.0)
1
8.5
32.5|
16.3)
5000 5060 5120. 5180, 5240, 5300
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark

Line Limit Level

MHz dBuV/m  dBuV/m a8 dBuV aB/m
1 5147.900 53.61  74.90 39.21 14.48  Peak
2 5222980 111.79  ------ 97.29 14.50  Peak
Note:
1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO1L
Condition :3m  ,VERTICAL
Mode :TX_a_5220MHz

TEST BY  :Caster

13evel (dBuVim) Date: 2024-039-12

FCC_15407_AV.

5000 5060. 5240. 5300

5120, 5180,
Frequency (MHz)

No. Frequency  Level Limit Over Read Factor  Remark
Line Limit Level

MHz dBuV/m dBuV/m dB dBuV dB/m

1 5149.70@ 45.37

30.97 14.40 Average
2 5223.200 112.66

98.1e 14.50 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

2

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

N

FSEWENEN

Site :HY-CBe1
Condition :3m  ,VERTICAL
Mode :TX_a_5220MHz

TEST BY  :Caster

13gLevel (dBuVim) Date: 2024-09-12
138
97.5
813 FCC_15.407_PK
650 ;
189
325
163
5000 5060 5120, 5160 5240. 5300
Frequency (MHz)
o. Frequency  Llevel  Limit over Read  Factor  Remark
Line  Limit Level
MHz dBuV/m dBuV/m dB
1 5150.000 56.92 74.00 42.52 14.40 Peak
2 5218.400 122,21 --—--- 1e7.70 14.51 Peak
ote:
Level = Read Level + Factor
Factor = Antenna Factor + (able Loss - Preamp Factor
. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2470952R-RFUSV03S-A
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13
1138 T
97.5|
81.3
FCC_QOBE PK.
65.0
9 7
4838
325
16.3]
5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB/m
1 5551.000 54.37 38.95 15.42  Peak
2 5650.000 54.06 38.40 15.66  Peak
3 5725.000 71.13 55.81 16.12  Peak
4 5746.500  108.65 92.42 16.23  Peak
5 5870.000 55.73 39.43 16.30  Peak
6 5925.000 53.63 37.25 16.38  Peak
7 6024.000 56.35 39.78 16.57  Peak
Note:
1. Level = Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

Site :HY-CBO1
Condition :3m  ,HORIZONTAL
Mode :TX_a_5745MHz

TEST BY  :Caster

Level (dBuVim)

Date: 2024-09-12

and not show in test report.

site “HY-CBO1
Condition :3m  ,Vertical
Mode :TX_a_5745MHz
TEST BY  :Peter
13 Level (dBuVim) Date: 2024-09-13
T
13.8|
97.5|
E
81,3
FCC_QOBE_PK
65.0) ™ E
[
48.8|
32.5|
16.3|
5535 5635. 35. 5835. 5935. 6035
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV aB/m
1 5642.500 59.14  68.22 -9.08 15.62  Peak
2 5650.600 57.88  68.23 15.66  Peak
3 5723.500 83.11 118.78 16.11  Peak
4 5748.000  123.62 ------ 16.23  Peak
5 5893.000 57.79  88.19 16.36  Peak
6  5925.600 56.39  68.23 . 16.38  Peak
7 5966.600 57.e4  68.22  -11.18 16.49  Peak
Note:
1. Level - Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBOL
Condition :3m  ,Horizontal
Mode 1TX_ax20_5220NHz
TEST BY  :Caster
43Level (dBuVim) Date: 2024-09-12
133
2
075
81.3]
65.0}
FCC_15407 AV
48.8] 1
325
16.3]
5000 5060. 5120. 5180. 5240, 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level
MHz dBuV/m  dBuV/m dBuv dB/m
1 5149.460  40.88  54.80  -13.12  26.48  14.40  Aversge
2 5221.400  101.61 ------  —---o- 87.11  14.50  Average
Note:
1. Level - Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBOL
Condition :3m ,Horizontal
Mode :TX_ax28_5220MHz
TEST BY  :Caster
13gLevel (dBuVim) Date: 2024-09-12
138 2
97.5
813 FCC_15.407_PK
650
|
189
325
163
5000 5060 5120, 5160 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level
Mz dBuV/m  dBuV/m dBuv dB/m
1 5185.600  53.29  74.00  -20.71  38.95  14.34  Peak
2 5221.100  113.25 ------ -ooo- 98.74 1451  Peak
lote:
1. Level = Read Level + Factor

2. Factor = Antenna

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies a
and not show in test report.

Factor + Cable Loss - Preamp Factor

re very lower than the limit
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Report No.: 2470952R-RFUSV03S-A

D DEKRA

site :HY-CBOL site :HY-CBO1
Condition :3m  ,VERTICAL Condition :3m  ,VERTICAL
Mode :TX_ax20_5220MHz Hode :TX_ax28_5220MHz
TEST BY  :Caster TEST BY  :Caster
130Level (Buvim) Date: 2024-09-12 13pLevel cBuvm) Date: 2024-09-12
138 2 134
97.5| 97.5
813 @13 FCC_15.407_PK
654 65.0 1
FCC_15.407_AV.
48.8| 48.8|
325| 32.5|
16.3] 16.3|
5000 5060. 5120. 5180. 5240, 5300 5000 5060. 5120. 5180. 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
line  Limit  Level Line  Limit  Level
MHz dBuV/m  dBuV/m a8 aBuv aB/m MHz aBuV/m  dBuV/m a8 aBuv a8/m
1 5156.080  46.52 3212 14.48  Average 1 s146.180  S9.5¢  74.80  -14.50  45.18  14. Peak
2 s221.780  112.44 - 97.94  14.58  Average 2 5221.480  123.85 ----e-  --eoe- 169.36  14.58  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBOL Site :HY-CBOL
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode :TX_ax20_5825MHz Mode :TX_ax28_5825MHz
TEST BY  :Caster TEST BY  :Caster
43Level (dBuVim) Date: 2024-09-12 13gLevel (dBuVim) Date: 2024-09-12
n
138 3 138
o7 97.5
81.3] 81.3|
FCC_OOBE_PK FCC_OOBE_PK
65.0 65.0) T 3
1 7 et 7
48.8] 48.8|
325 325
16.3] 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit  Level Line  Limit  Level
Mz dBuV/m  dBuV/m Mz dBuV/m  dBuV/m dBuv dB/m
1 5557.500  54.66  68.22  -13.56  39.27  15.39  Peak 1 5641.500  59.74  68.22 44,13 15.61  Peak
2 5650.000  52.7@  68.23  -15.53  37.04  15.66  Peak 2 5650.800  55.55  68.23 39.89  15.66  Peak
3 S691.589  55.15  98.91  -43.76  39.21  15.94  Peak 3 5725.880  58.38 122.20 22.26  16.12  Peak
4 5829.800  107.65 91.37  16.28  Peak 4 5827.600  122.26 ------ 185.97  16.29  Peak
5 5856.080  72.44 56.19  16.25  Peak 5 5850.800  87.17 122.20 70.92 1625  Peak
6 5925.080  53.95 37.57  16.38  Peak 6  5925.800  54.79  68.23 38.41  16.38  Peak
7 6028.580  55.58  68.22  -12.64  38.99  16.59  Peak 7 6007.500  55.99  68.22  -12.32  39.38  16.52  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit

and not show in test report.

and not show in test report.
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Report No.: 2470952R-RFUSV03S-A

D DEKRA

Site :HY-CBO1
Condition :3m ,Horizontal
Mode :TX_axd@_5236MHz

TEST BY  :(Caster

13oLevel dBuvim) Date: 2024-00-12
138
2
7.5
81.3
65.0
FCC_15.407_AV.
4838 1
325
163
5000 5060. 5120. 5180. 5240 5300
Frequency (MHz)
Mo. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m dB dBuv dB/m
1 5150.800 42.48 5480 -11.60 28.00 14.48  Average
2 5231.600 LI 83.98 14.49  Average

Note:
Level

-

Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CB@1
Condition :3m ,Horizontal
Mode :TX_axd@_5230MHz

TEST BY  :Caster

Level (dBuVim) Date: 2024-09-12

13

FCC_15.407_PK

65.0)
8.8 s
32.5
163
5000 5060 5120, 5180 5240, 5300
Frequency (MHz)
No. Frequency Level Limit Over Read Factor Remark

Line Limit Level

MHz dBuV/m  dBuV/m a8 dBuV aB/m
1 5149.700 54.44  74.80  -19.56 40.04 14.48  Peak
2 5239.400  110.20  ------ —-ee- 95.72 14.48  Peak
Note:
1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

Site :HY-CBO1L
Condition :3m  ,Vertical
Mode :TX_ax4@_5230MHz

TEST BY  :Caster

43Level (dBuVim) Date: 2024-09-12
138 2
075
81.3]
65.0}
FCC_15.407_AV
e e e E—————
325
16.3]
5000 5060. 5120. 5180. 5240, 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level
MHz dBuV/m  dBuV/m a8 dBuv dB/m
1 sise.ee  52.32 37.92  14.40  Aversge

2 5233.100@ 109.32 94.82 14.50 Average

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line

2

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

N

FSEWENEN

Site :HY-CBe1
Condition :3m  ,Vertical
Mode :TX_ax40_5230MHz

TEST BY  :Caster

13gLevel (dBuVim) Date: 2024-09-12
138
97.5
813 FCC_15.407_PK
650
189
325
163
5000 5060 5120, 5160 5240. 5300
Frequency (MHz)
o. Frequency  Llevel  Limit over Read  Factor  Remark
Line  Limit Level
MHz dBuV/m dBuV/m dB
1 5149.400 65.37 74.00 50.97 14.40 Peak
2 5234.300 122,57 --—--- 1les.e8 14.49 Peak
ote:
Level = Read Level + Factor
Factor = Antenna Factor + (able Loss - Preamp Factor
. Over Limit = Level - Limit Line

. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Report No.: 2470952R-RFUSV03S-A

D DEKRA

Site :HY-CBO1L
Condition :3m  ,Horizontal
Mode :TX_axd@_5755MHz
TEST BY  :Caster
1agLevel (4Buvim) Date: 20240912
1138 4
97.5|
3
813
FCC_OOBE_PK
65.0 .
7
4838
325
16.3]
5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz)
Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv dB/m
1 5647.000 58.38  68.22 -9.92 42.66 15.64  Peak
2 5650.000 56.75 41.09 15.66  Peak
3 5725.000 86.96 70.84 16.12  Peak
4 5744500  108.89 92.67 16.22  Peak
5 5853.500 57.70 41.44 16.26  Peak
6  5925.000 53.60 37.22 16.38  Peak
7 6001.500 56.02 39.53 16.49  Peak
te:

No

-

2
3.
a

. Level = Read Level + Factor
. Factor

Antenna
Over Limit =

Factor + Cable Loss - Preamp Factor
Level - Limit Line

and not show in test report.

. The emission levels of other frequencies are very lower than the limit

Site :HY-CB@1
Condition :3m  ,Vertical
Mode :TX_axd8_5755MHz
TEST BY  :Caster

Level (dBuVim)

Date: 2024-09-12

13
n
13.8|
97.5| 3
81,3
3 FCC_OOBE_PK
65.0)
[ — 7
48.8|
32.5|
16.3|
5535 5635. 735. 5835. 5935. 6035
Frequency (MHz)
No. Frequency  level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuV aB/m
1 5647.500 65.37  68.22 49.72 15.65  Peak
2 5650.600 64.70  68.23 49.04 15.66  Peak
3 5723.000 97.40  117.64 81.29 16.11  Peak
4 5761.000  120.61 ------ 104.33 16.28  Peak
5 5850.500 69.53  121.96 53.28 16.25  Peak
6  5925.000 54.69  68.23 37.71 16.38  Peak
7 6010.500 56.26  68.22 39.73 16.53  Peak
Note:
1. Level - Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site :HY-CBOL

Condition :3m  ,Horizontal

Mode $TX_ax30_5210MHz

TEST BY  :Peter
43Level (dBuVim) Date: 2024-09-13
133
075

2
81.3]
65.0}
FCC_15407 AV
48.8]
1
325
16.3]
5000 5060. 5120. 5180. 5240, 5300
Frequency (MHz)
Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level

MHz dBuV/m  dBuV/m dBuv dB/m
1 5149.460  39.47  54.80  -14.53  25.07  14.40  Aversge
2 5231.360  83.25 ------  --oeo 68.77  14.48  Average

Note:

Pwn e

. Level = Read Level + Factor
. Factor = Antenna
. Over Limit =
. The emission levels of other frequencies are very lower than the limit

Factor + Cable Loss - Preamp Factor
Level - Limit Line

and not show in test report.

Site :HY-CBO1
Condition :3m ,Horizontal
Mode :TX_ax88_5210MHz
TEST BY  :Peter
13gLevel (dBuVim) Date: 2024-09-13
138
97.5| 2
813 FCC_15.407_PK
650
B
189
325
163
5000 5060 5120, 5160 5240. 5300
Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level
MHz dBuV/m dBuV/m dBuV dB/m
1 5039.600 51.94 74.00 -22.06 37.62 14.32 Peak
2 5231.90@ 95.14 - - 80.65 14.49 Peak
lote:
1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

and not show in test report.
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Report No.: 2470952R-RFUSV03S-A > DE KRA

site :HY-CBOL site :HY-CBO1
Condition :3m  ,Vertical Condition :3m  ,Vertical
Mode :TX_ax80_5218MHz Hode :TX_ax88_5210MHz
TEST BY  :Peter TEST BY  :Peter
1 Level (dBuVim) Date: 2024-09-05 13 Level (dBuVim) Date: 2024-09-05
113.8] 113.8| 2
97.5| 2 97.5|
813 @13 FCC_15.407_PK
654 65.0 1
FCC_15.407_AV.
48.8) ! 8.8
325| 32.5|
16.3] 16.3|
5000 5060. 5120. 5180. 5240, 5300 5000 5060. 5120. 5180. 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency Level  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line  Limit Level
MHz dBuV/m  dBuV/m a8 aBuv aB/m MHz aBuV/m  dBuV/m a8 aBuv a8/m
1 S13.180  48.75  54.80 3135 14.39  Average 1 s143.780  62.33 74.80  -11.67  47.94  14.39  Peak
2 5213.660  96.20 ------ 81.69  14.51  Average 2 5204.600  109.82  ----e-  --eoa- 94.51 1451  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBOL Site :HY-CBOL
Condition :3m ,Horizontal Condition :3m  ,Vertical
Mode :TX_ax88_S775MHz Mode :TX_ax88_5775MHz
TEST BY  :Caster TEST BY  :Caster
43Level (dBuVim) Date: 2024-09-12 13gLevel (dBuVim) Date: 2024-09-12
138 138 '
4
o7 97.5
81.3 813 3
3 FCC_OOBE_PK 5 FCC_OOBE_PK
65.0} 5 65.0|
; H [I——— :
48.8] 48.8|
325 325
16.3] 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line Limit Level Line  Limit Level
Mz dBuV/m  dBuV/m Mz dBuV/m  dBuV/m dBuv dB/m
1 5645.500  54.89 41333 39.26  15.63  Peak 1 5647.800  62.85  68.22 47.21  15.64  Peak
2 5650.000  53.48 1475 37.82  15.66  Peak 2 5650.800  57.70  68.23 42.04  15.66  Peak
3 5723.080  66.15 -51.49  se.e4  16.11  Peak 3 5718.580  75.55 110.38 59.46  16.89  Peak
4 5758500  102.62 86.31  16.28  Peak 4 5766.500  114.36 ------ 98.67  16.29  Peak
5 5851.580  59.48 4322 16.26  Peak 5 5858.800  68.94 109.96  -41.82  52.67  16.27  Peak
6 5925.080  54.16 37.78  16.38  Peak 6 5925.800  54.33  68.23  -13.99  37.95  16.38  Peak
7 5996.560  56.34  68.22  -11.88  39.88  16.46  Peak 7 6000.500  56.39  68.22  -11.83  39.99  16.49  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Linit Line 3. Over Limit = Level - Linit Line
4. The emission levels of other frequencies are very lower than the limit 4. The enission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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